LOCATION MAP
ORDER NO. R5-2010-0008
WASTE DISCHARGE REQUIREMENTS

=

.

%
L

...-‘-_x?-:;a'..

feey L
3

ek

e R Sttt

B - S YO
ST

i

| Hilmar Cheese Fac

B

o BT

3 .
e

g e,
T

ATTACHMENT A

HILMAR CHEEiﬁgOMPANY. INGC,
REUSE AREA OWNERS
HILMAR CHEESE PROCESSING PLANT
MERCED COUNTY

i
L o
]

S ISLDL I

T A

I
I
g
q

sl
¥

ot N

¥

T enadt v

=
¥

wer o

w

20

e
bt enteimantied

k)
b

B e

. 35
§

S
.

N,

*:
e iy
e o Tt e

LW

[81]

.
st P

S

MDB&M

SCALE

025 05

[=——— ———————— -}

R10E,

)

HATCH & TURLDCK 7.5 Minute USGS Quadrangles
0

Seclion 10, TOES

Map Source:




. - o
S m ] W ] ] _M
8 g 2 5 2 g | E
m w g3 » w@ £ 35 =~ <] =
¢ Sz z g2 5§ £ 3 5
O 0] 25 < i ey &= 8 =& & g
£ 5 ® asa L 28z 2 < B w §
[...]
1. Foreach Quarter, the names and parcel numbers of the Reuse Area that received
wastewater including the volume applied and the dates it was applied.

2. The names and parcel numbers of any parcels added or removed from the Reuse Area
during the Quarter.



MONITORING AND REPORTING PROGRAM NO. R5-2010-0008 -10-
HILMAR CHEESE COMPANY, INC. AND

REUSE AREA OWNERS

HILMAR CHEESE PROCESSING PLANT

MERCED COUNTY

———Wastewater treatment facility information:

1.

‘ B. Fourth Quarter Monitoring Reports, in addition to above, shall include:

The names and general responsibilities of all persons in charge of wastewater treatment
and disposal.

The names and telephone numbers of persons to contact regarding the WWTF for
emergency and routine situations.

A statement certifying when the flow meter and other monitoring instruments and devices
were last calibrated, including identification of who performed the calibrations (Standard
Provision C.4).

A statement whether the current operation and maintenance manual, sampling plan, and
contingency plan, reflect the WWTF as currently constructed and operated, and the dates
when these documents were last reviewed for adequacy.

A statement certifying when wastewater collection sumps were last inspected for
containment integrity, including identification of who performed the inspection.

A description of the progress of salinity reduction measures to reduce the salinity in
discharge to the extent feasible. '

Source Water reporting:

1.

The results of annual source water monitoring for general minerals.

Reuse Area reporting

|
|
| 1,
| 2.

The results of reuse area monitoring specified 6n pages 4 through 7.

An updated map showing all Reuse Area parcels and indicating which parcels were used
for land application of wastewater during the annual reporting period.

A summary of an evaluation of the effectiveness of the Nutrient Management Plan in
minimizing groundwater degradation for nitroagen constituents.

Water balances for the annual reporting period based on a calendar year and presented

~monthly in spreadsheet form. The water balances shall evaluate the following:

a. Monthly volume of reused water discharged to the effluent storage ponds

b. Monthly volume of reused water, dairy wastewater, and fresh water discharged to
individual Reuse Area parcels

c. Area (in acres) of individual Reuse Area parcels receiving discharges each maonth of
reused water, dairy wastewater, and/or freshwater



MONITORING AND REPORTING PROGRAM NO. R5-2010-0008 -11-
HILMAR CHEESE COMPANY, INC. AND

REUSE AREA OWNERS

HILMAR CHEESE PROCESSING PLANT

MERCED COUNTY

d. Monthly average ET, (observed evapotranspiration) - Information sources include
California Irrigation Management Information System (CIMIS)

http://www.cimis.water.ca.gov/

e. Monthly crop uptake for individual Reuse Area parcels for each type of crop grown
(cite references for irrigation efficiencies and crop coefficients).

5. Annual BOD, nitrogen, and TDS loading calculations.

The Discharger shall implement the above monitoring program by 1 April 2010.

Ordered by: Z,Z«/j % o
PAMELA C. CREEDON, Executive Officer

/.’R 9 (':_(- ZatLLAA L 281D
| (Date)

JSP/DKP: 01/29/10



MONITORING AND REPORTING PROGRAM NO. R5-2010-0008 12
HILMAR CHEESE COMPANY, INC. AND

REUSE AREA OWNERS

HILMAR CHEESE PROCESSING PLANT

. MERGCED COUNTY

GLOSSARY
BODs 'Five-day biochemical oxygen demand
CBOD Carbonaceous BOD
DO Dissolved oxygen
EC Electrical conductivity at 25° C
FDS Fixed dissolved solids
NTU Nephelometric turbidity unit
TKN Total Kjeldahl nitrogen
TDS Total dissolved solids
TSS Total suspended solids
Continuous The specified parameter shall be measured by a meter continuously.

24-Hour Composite

Daily

- Twice Weekly

Weekly

Twice Monthly
Monthly

Bi Monthly

Quarterly

Semiannually

Annually

mg/L

mL/L

Hg/L

pHmhos/cm

mgd

MPN/100 mL
General Minerals

Samples shall be a flow-proportioned composite consisting of at least eight
aliquots.

Samples shall be collected every day except weekends or holidays.

Samples shall be collected at least twice per week on non-consecutive days.
Samples shall be collected at least once per week.

Sample shall be collected at least twice per month during nonconsecutive weeks,
Samples shall be collecied at least once per month.

Samples shall be collected once every two (i.e., six times per year) during non-
consecutive months.

Samples shall be collected at least once per calendar quarter. Unless otherwise
approved, samples shall be collected in January, April, July, and October.

Samples shall be collected once every six months (i.e., two times per year).
Unless otherwise specified or approved, samples shall be collected in April and
October,

Samples shall be collected at least once per year; in October, unless another
month is specified.

Milligrams per liter

Milliliters [of solids] per liter

Micrograms per liter

Micromhos per centimeter

Million gallons per day

Most probable number [of organisms] per 100 milliliters

Analysis for General Minerals shall include at least the following:

Alkalinity Chloride Sadium
Bicarbonate Hardness " Sulfate
Calcium Magnesium TDS
Carbonate Potassium

General Minerals analyses shall be accompanied by documentation of
cation/anion balance.



MONITORING AND REPORTING PROGRAM NO. R&-2010-0008
HILMAR CHEESE COMPANY, INC. AND

REUSE AREA OWNERS

HILMAR CHEESE PROCESSING PLANT

MERGCED COUNTY

Table 1. Priority Pollutants

Inorganics’

Antimony

Arsenic

Beryllium

Cadmium

Chromium (11
- Chromium (V1)

Copper

Lead

Mercury

Nickel

Selenium

Silver

Thallium

Zinc

Cyanide

Asbestos

Organics®
Acrolein

Acrylonitrile

Benzene

Bromaoform

Carbon tetrachloride
Chlorobenzene
Chlorodibromomethane
Chioroethane
2-Chloroethylviny! Ether
Chloroform
Dichlorobromomethane

-13-

Organicsc™ Organics® ™ Organics®*™"Y
1,1-Dichloroethane Acenaphthylene Fluoranthene
1,2-Dichloroethane Anthracene Hexachlorcbenzene
1,1-Dichloroethylene Benzidine Hexachlorobutadiene
1,2-Dichloropropane Benzo(a)Anthracene Hexachlorocyclopentadiene
1,3-Dichlorapropylene Benzo(a)pyrene Hexachloroethane
Ethyibenzene Benzo(b)fluoranthene Indeno(1,2,3-c,d)pyrene
Methyl Bromide Benzo(g,h,i)perylene Isophorone

Methyl Chloride Benzo(k)fluoranthene Naphthalene

Methylene Chioride Bis(2-chloroethoxy) methane  Nitrobenzene
1,1,2,2-Tetrachloroethane Bis(2-chloroethyl} ether N-Nitrosodimethylamine

Tetrachloroethylene (PCE)
Toluene
1,2-Trans-Dichloroethylene
1,1,1-Trichloroethane
1,1,2-Trichloroethane
Trichloroethylene (TCE)
Vinyl chioride

2-Chloraphenol
2,4-Dichlorophenol
2,4-Dimethylphenol
2-Methyl-4,6-Dinitrophenaol
2,4-Dinitrophenol
2-Nitrophenol
4-Nitrophenol
3-Methy!-4-Chlorophenol
Pentachlorophenol
Phenol
2,4,6-Trichlorophenol
Acenaphthene

Bis(2-chloroisopropyl) ether
Bis(2-Ethylhexyl)phthalate
4-Bromopheny! pheny| ether
Butylbenzyl Phthalate
2-Chloronaphthalene
4-Chloropheny! Phenyl Ether
Chrysene

Dibenzo(a,h)Anthracene
1,2-Dichlorobenzene
1,3-Dichlorobenzene
1,4-Dichlorobenzene
3,3-Dichlorobenzidine
Diethyl phthalate
Dimethyl phthalate
Di-n-Butyl Phthalate
2,4-Dinitrotoluene
2,6-Dinitrotoluene
Di-n-Octyl Phthalate
1,2-Diphenylhydrazine

N-Nitrosodi-n-Propylamine
N-Nitrosodiphenylamine
Phenanthrene

Pyrene
1,2,4-Trichlorobenzene

With the exception of wastewater samples, samples placed in an acid-preserved bottle for metals analysis must first be filtered. If filtering In the

field is not feasible, samples shall be collected in unpreserved containers and submitted to the laboratory within 24 hours with a request (on the
chain of custody form) to immediately filter then preserve the sample.

samples.
3

Samples to be analyzed for volatlle organic compounds and phthalate esters shall be grab samples, the remainder shall be 24-hour composite

The Discharger shall sample for the above listed constituents on an annual basis. Constltuents nol detected ane year can be removed from the
analytical suite the following year(s),but the entire list shall be analyzed no less than once every 5 years.



INFORMATION SHEET

ORDER NO. R5-2009-0008
HILMAR CEESE COMPANY, INC., AND
REUSE AREA OWNERS
HILMAR CHEESE PROCESSING PLANT
MERCED COUNTY

Hilmar Cheese Company, Inc. (Hilmar Cheese) is expanding its Wasiewater Treatment
Facility (WWTF) that serves its cheese processing plant (hereafter Plant) located north of the
unincorporated community of Hilmar in Merced County. Hilmar Cheese submitted a Report of
Waste Discharge (RWD) dated 2 June 2008 followed by an Addendum to Report of Waste
Discharge (RWD Addendum) dated. 13 November 2008. Both reports were prepared by
Kennedy/Jenks Consultants on behalf of Hilmar Cheese. The RWD Addendum was
submitted in anticipation of updating Waste Discharge Requirements (WDRs).

Background

WDR Order 87-206, adopted in 1997, currently regulates the discharge of cheese processing
wastewater to a designated disposal area called the Primary Lands. |t authorizes Hilmar
Cheese to discharge a monthly average daily flow of up to 0.75 million gallons per day (mgd)
and prescribes an effluent limitation for electrical conductivity at 25°C (EC) of no greater than
900 micromhos per centimeter (umhos/cm) effective 15 March 1988,

Because of its elevated organic and salt content, the discharge to the Primary Lands created
conditions of nuisance (flies and odors) and pollution in groundwater underlying the Primary
Lands. In December 2004, the Executive Officer of the Central Valley Regional Water Quality
Control Board (Central Valley Water Board) issued Cleanup and Abatement Order R5-2004-
0772 (CAQ), which directs Hilmar Cheese to abate nuisance and address groundwater
impacts. On 26 January 2005, the Executive Officer issued Administrative Civil Liability
Complaint R5-2005-0501, which assessed $4,000,000 in administrative civil liability for
chronic violations of the effluent EC limitation. On 16 March 2008, the Central Valley Water
Board adopted Order R5-2006-0025, Rafifying the 16 March Settlement Agreement between
Central Valley Water Quality Control Board and Hilmar Cheese Company, Inc., and Hilmar
Whey Protein, Inc., Merced County (hereafter Revised Settlement Agreement). The Revised
Settlement Agreement and CAO required Hilmar Cheese to submit by 31 October 2006 a -
RWD and exercise good faith and best efforts to work with staff to draft revised waste
discharge requirements for Central Valley Water Board consideration. The Revised
Settlement Agreement also establishes Interim Operating Limits for the discharge. The CAO
continues to regulate groundwater evaluation and cleanup work, and groundwater
investigations under the CAO are ongoing.

Existing Wastewater Treatment Facility

The WWTF consists of: three subsurface collection sumps or basins; three 350,000-gallon
equalization tanks with one equalization tank designated for wastewater resulting from
abnormal operational conditions; two 55,000-gallon Dissolved Air Flotation (DAF) tanks; a
heat exchanger; a granular sludge bed anaerobic digester; a 1,000,000-gallon pre-aeration
tank; two 1,000,000-gallon sequencing batch reactors (SBRs}); a 1,000,000-gallon surge tank;
three DAF tanks, two with a capacity of 10,000 gallons and one with a capacity of 11,000



. INFORMATION SHEET, ORDER NO. R5-2010-0008 -2~
HILMAR CHEESE COMPANY, INC. AND

REUSE AREA OWNERS

HILMAR GHEESE PROCESSING PLANT

MERCED COUNTY

galloné; membrane separation using Ultrafiltration (UF); a two-stage Reverse Osmosis (RO)
system; and an evaporator.

Wastewater is generated from sanitizing equipment and tanks, general facility wash down,
assorted sources of equipment blow down, and truck washing. Wastewater is temporarily
contained in three collection basins prior to the Plant's WWTF. A collection basin designated
the “Cheese Basin” accepts wastewater from the milk receiving area, the three cheese plants,
and the protein plant (about 60 percent of the discharge). Wastewater from the lactose plant
is discharged to the “Lactose Basin” (about 35 percent of the discharge), and a third basin,
designated the "Wastewater Basin” accepts truck wash wastewater (about 5 percent of the
discharge).

Existing Discharge and Reuse Areas-

The Interim Operating Limits of the Revised Settlement Agreement allow for the discharge of
up to 1.2 mgd of partially treated wastewater with an EC of up to 3,700 pmhos/cm to the
Primary Lands. The Interim Operating Limits also permit the discharge of no less than 0.6
mgd of UF and RO treated wastewater with a maximum EC of 900 pmhos/cm. Hilmar
Cheese has been operating. within those limits since adoption of the Revised Settlement
Agreement in March 2008, which became effective in April of 2006.

While all of the Plant's wastewater is treated by the SBRs, not all of the flow is treated by the
UF and RO units. Effluent from the SBRs is referred to as “partially-treated” wastewater while
effluent from the RO units is referred to as “fully-treated” wastewater or reuse water. Hilmar
Cheese disposes of partially-treated and fully-treated wastewater on nearby farm land that are
divided into two reuse areas designated the “Primary Lands" and the “Secondary Lands.”
Hilmar Cheese owns some of the Primary Lands and leases the rest from other land owners.
The Primary Lands comprise about 95 acres directly adjacent to the Plant and receive
partially-treated wastewater. )

The Secondary Lands receive fully-treated wastewater. Prior to discharge to the Secondary
Lands, wastewater is stored in two clay-lined storage ponds with a combined capacity of
approximately 44 million gallons. The Secondary Lands consist of several interconnected
individual parcels generally to the west of the Plant that are owned mostly by other parties.
Crops grown on the Secondary Lands are fodder crops such as sillage corn, wheat, and oats.
Hilmar Cheese periodically adds or removes parcels from the Secondary Lands and notifies
the Central Valley Water Board staff in writing. The Primary and Secondary Lands are
collectively referred to as Reuse Areas. Hilmar Cheese owns some of the Primary Lands and
leases the rest from others (Primary Land Owners). All of the Secondary Lands are owned by
others (Secondary Land Owners). The Primary and Secondary Land Owners are collectively
referred to as Reuse Area Owners. The parcels and Reuse Area Owners for this Order are
shown in Attachment C and listed in Attachment D, which are attached hereto and made part
of this Order by reference. Hilmar Cheese and the Reuse Area Owners are collectively
referred to as Discharger. Hilmar Cheese is the primary discharger responsible for
compliance with this Order. Each Reuse Area Owner is responsible for compliance with the-



INFORMATION SHEET, ORDER NO. R5-2010-0008 ) -3-
HILMAR CHEESE COMPANY, INC. AND

REUSE AREA OWNERS

HILMAR CHEESE PROCESSING PLANT

MERCED COUNTY

requirements of this Order concerning discharge fo its respective parcels that are included
within the Reuse Area.

Discharge flows to the Primary Lands decreased as Hilmar Cheese implemented
improvements to the WWTF. In 2008, the monthly average flow of partially-treated
wastewater to the Primary Lands to about 0.65 mgd, with an average EC of about 3,500
umhos/cm. In 2008, the discharge of partially-treated wastewater to the Primary Lands was
about 0.57 mgd, with an average EC of about 3,300 pmhos/cm. .

Discharge of fully-treated wastewater to the Secondary Lands increased steadily through July
2008 to a maximum of about 1.4 mgd. The flows decreased in the second half of 2008, but
were still above 1.0 mgd, which is greater than the 0.6 mgd minimum flow requirement
prescribed by the Revised Settlement Agreement. Hilmar Cheese has indicated the decrease
occurred as it was pushing the operation limits of the WWTF through the summer to assess its
treatment potential and help design the proposed expansion.

Data from Hilmar Cheese’s self-monitoring reports indicates that the wastewater applied to the
Primary Lands from April 2006 through 2008 had the following average characteristics.